
FORM REVISED 6104 SELLER DOCKET NO .  
PURCHASER DOCKET NO. 
FILING FEE RECEIVED 

BEFORE THE NORTH CAROLINA UTILITIES COMMISSION 

APPLICATION FOR TRANSFER OF PUBLIC UTILITY FRANCHISE 
AND FOR APPROVAL OF RA TES 

INSTRUCTIONS 

W-1300 Sub 55 

W-1320 Sub 0 

W-1320, Sub 0 

W-1300, Sub 55

Notes or explanations placed in the margins of the application are acceptable. If additional space is needed, supplementary 
sheets may be attached. If any section does not apply, write "not applicable" or cross out the section . 

1. Trade name used for utility business Old North State Water Company , LLC (Briar Chapel)
2. Mailing address 4700 Homewood Ct., Suite 108 Raleigh, NC 

3. Business telephone number ...;9;;..1;.;;9 __ -8;.;;2c;.7_-4.;.;6;;.;;3...;1 _______________________ _
[...]
transfer of the Certificate. Seller shall furnish to Buyer the necessary financial 
information to establish the original cost of the Wastewater System in the proceeding. 
for the transfer of the Certificate, including back-up invoices. Buyer and Seller agree 
to fully cooperate and use their best efforts to obtain the approval for the transfer of 
the Certificate to Buyer and to establish the original cost of the Wastewater System. 

17) Conditions Precedent to Closing. The obligations of each Party to close the transaction 
contemplated by this Agreement are subject to the conditions that, at or before the date of 
Closing: 

(a) Neither Party shall be prohibited by decrees or law from consummating the transaction 
contemplated by this Agreement. 

(b) There shall not be a pending or threatened legal action or proceeding which would 
prevent the transaction contemplated by this Agreement, including Buyer's payment 
of the Purchase Price or the restriction in any manner of Buyer's use, title or 
enjoyment of the Purchased System. 

(c) The execution, delivery and performance of this Agreement by Buyer has been duly 
and effectively authorized by its Members and Manager. Buyer will provide written 
evidence of such approval to Seller prior to Closing. 

(d) The execution, delivery and performance of this Agreement by Seller has been duly 
and effectively authorized by its Board of Directors. Seller will provide written 
evidence of such approval to Buyer prior to Closing. 

(c) Both Seller and Buyer shall each have performed all the undertakings required to be 
performed by it under the terms hereof prior to or at Closing. 

(d) All warranties and representations herein of both Parties shall be true as of the Closing 
date. 

(e) Buyer shall deliver at Closing a certificate that (i) the representations and warranties 

{SK013192.RTF 2} 
ACTIVE\85017526.vl-l/16/l 9 

W-1320 Sub 0
W-1300 Sub 55



contained in this Agreement are true as of the Closing Date; and (ii) that Buyer has 
performed and satisfied all covenants, agreements and conditions that were required to 
be performed by it under the Agreement on or before the Closing Date. 

(f) Seller shall deliver at closing a certificate that (i) the representations and warranties 
contained in this Agreement are true as of the Closing Date; and (ii) that Seller has 
performed and satisfied all covenants, agreements and conditions that were required to 
be performed by it under the Agreement on or before the Closing Date. Upon closing, 
Buyer shall be deemed to have purchased the Purchased Systems "as is" and it is 
expressly agreed that Seller shall have no further liability whatsoever to Buyer with 
respect to this Agreement upon Closing. All consents or estoppels on agreements 
being assigned to Buyer have been obtained. 

(g) Title to all real property conveyed must be delivered at Closing by general warranty 
deed and must convey fee simple marketable title, free of all encumbrances except ad 
valorem taxes for the current year (prorated to date of closing), utility easements and 
unviolated restrictive covenants that do not materially affect the value of property and 
such other encumbrances as may be assumed or specifically approved by Buyer. All 
real property must have legal access to a public right of way. 

18) Closing Date and Closing. Provided all conditions to be performed prior to Closing, this 
transaction shall be closed no later than thirty (30) business days after the date of the final 
order of the Commission transferring the Certificate to Buyer. 

19)Representations and Warranties Shall Terminate at Closing. All representations and 
warranties of Seller and Buyer shall terminate at Closing. 

20) Buyer's Access to Records. Buyer and its representatives shall be entitled to access to the 
Seller's records regarding plant costs, tap fees, CIAC and invoices for purposes of 
providing information to the Commission and/or Public Staff through the date of closing 
and for one hundred eighty (180) days after Closing. Buyer and its representatives shall be 
permitted to make and retain photocopies of any plant cost invoices at the offices of the 
Seller during regular business hours. All costs and expenses associated with photocopying 
of such records shall be the sole expense of Buyer. 

21) Other Miscellaneous Provisions. 

(a) Entire Agreement. This writing embodies the entire agreement and understanding 
between the Parties. 

(b) Amendments and Modifications. This Agreement shall not be modified, amended 
or changed in any respect except in writing, duly signed by the Parties hereto and 
each Party hereby waives any right to amend this Agreement in any other way. 

(c) Assignment. This Agreement may not be assigned by any Party hereto without the 
express written consent of the other Party. However, after Closing, Buyer may 

{SK013192.RTF2} 
ACTIVE\850 l 7526.vl-1/16/19 

W-1320 Sub 0
W-1300 Sub 55



assign its rights under this Agreement, but only if the assignee assumes all Buyer's 
obligations hereunder and the Commission approves the transfer ofthe_Certificate 
to the assignee. 

(d) Captions. Captions in this Agreement are solely for the purposes of identification 
and shall not in any manner alter or vary the interpretation or construction of this 
Agreement. 

(e) Execution in Counterparts. This Agreement may be executed in more than one (1) 
counterpart, each of which shall be deemed to be an original, but all of which shall 
be deemed to constitute one ( 1) instrument. 

(t) Number and Gender. Throughout this Agreement, wherever the context so 
requires, the singular shall include the plural, the masculine gender shall include 
the feminine and neuter genders, and vice versa. 

(g) Governing Law. This Agreement shall be governed and construed according to the 
laws of the State of North Carolina. 

(h) Further Documents. Each Party will, at any time and from time to time after the 
closing date, upon request of the other Party, execute, acknowledge and deliver, all 
such further acts, deeds, assignments, transfers and assurances as may be required 
in order to implement and perform any of the obligations, covenants and 
agreements of the Parties herein. 

(i) No Brokers. Seller and Buyer represent and warrant each to the other that they 
have not dealt with either a broker, salesman or finder in connection with any part 
of the transaction contemplated by this Agreement and, insofar as it knows, no 
broker, salesman or other person is entitled to any commission or fee with respect 
to such transaction. 

0) Notices. Any notice or other document to be given hereunder by any Party to the 
other shall be in writing and shall be delivered personally or sent by certified or 
registered mail, postage prepaid. 

If to Seller, such notice shall be addressed to Seller at: 

Old North State Water Company, LLC 
4 700 Homewood Ct. Ste 108 
Raleigh, NC 27609 
(919) 827-4631 

Integra Water, LLC 
PO Box 10127 
Birmingham AL 35202-012 
Telephone: 205-326-3200 

{SK013192.RTF 2} 
ACTIVE\85017526.vl-l/16/l 9 

W-1320 Sub 0
W-1300 Sub 55



ONSWC - CHATHAM NORTH, LLC 

OLD NORTH STATE WATER COMPANY, LLC 

Member/Manage 
r 

{SK0l3192.RTF2} 
ACTIVE\850 l 7526.v l-l/16/19 

W-1320 Sub 0
W-1300 Sub 55



Facsimile: 205-326-6856 

If to Buyer, such notice shall be addressed to Buyer at: 

ONSWC - Chatham North, LLC 
4700 Homewood Ct. Ste 108 
Raleigh, NC 27609 
(919) 827-4631 

Integra Water, LLC 
PO Box 10127 
Birmingham AL 35202-012 
Telephone: 205-326-3200 
Facsimile: 205-326-6856 

IN TESTIMONY WHEREOF, Buyer and Seller have caused this instrument to be 

executed in their corporate names by each Party's President, Secretary, Assistant Secretary, or 

Manager with the corporate seal affixed by authority of its Board of Directors or Manager 

the day and year first above written. 

{SK0l3l92.RTF 2} 
ACTIVE\85017526. vl-1/16/19 

W-1320 Sub 0
W-1300 Sub 55



[Notary Page for Asset Purchase Agreement for Wastewater Treatment System serving the Briar 

Chapel Subdivision] 

STATE OF NORTH CAROLINA 

COUNTY OF l.J_) (L\Q_ 

I, the undersigned, a Notary Public of the County and State aforesaid, certify that 
fY\,t,N)..t,\ J. \'n\)~ , Member-Manager of Old North State Water Company, LLC, 

whose identity has been proven by satisfactory evidence, said evidence being: I have personal 
knowledge of the identity of the principal( s) I have seen satisfactory evidence of the principal's 

identity, by a current state or federal identification with the principal's photograph in the fonn of a 
credible witness has sworn to the identity of the principal(s); personally came before me this day 

and acknowledged that he is Member-Manager of Old North State Water Company, LLC and that 
he, in such capacity and being authorized to do so, voluntarily executed the foregoing on behalf of 
the corporation for the purpose stated therein and in the capacity indicated. ~ 

'l 
Witness my hand and official stamp or seal this ~ rd day of -::fa.,n~ , 201%. 

Notary Public Signature~ :rz£~ 
Print Name: 

My Commission Expires: \ 0 f ~ 9 l a-. 0 a a 

[AFFIX NOTARY SEAL BELOW-NOIB 1HAT SEAL MUST BE FULL YLEGIBLE] 

{SK013192.RTF 2} 
ACTIVE\85017526.vl-1/16/19 

W-1320 Sub 0
W-1300 Sub 55



[Notary Page for Asset Purchase Agreement for Wastewater Treatment System serving the Briar 

Chapel Subdivision} 

STATE OF NORTH CAROLINA 

COUNTY OF WoJlt, 

I, the unde~ned, a Notary Public of the County and State aforesaid, certify that 

t(\\C.hO.L \ -j. r'f'\~trS , Member-Manager of ONSWC - Chatham North, LLC, whose 

identity has been proven by satisfactory evidence, said evidence being: I have personal 

knowledge of the identity of the principal( s) I have seen satisfactory evidence of the principal's 

identity, by a current state or federal identification with the principal's photograph in the form of a 

credible witness has sworn to the identity of the principal(s); personally came before me this day 

and acknowledged that he is Member-Manager of ONSWC - Chatham North, LLC and that he, in 

such capacity and being authorized to do so, voluntarily executed the foregoing on behalf of the 

corporation for the purpose stated therein and in the capacity indicated. 

Witness my hand and official stamp or seal this ~ rd day of JC).{)~ , 201 ;. vvJ.;. · 

Notary Public Signature: Sn~~ 
Print Name: 

My Commission Expires: \ 0 I d\9 I io ~ {)._ 

[ AFFIX NOTARY SEAL BELOW-NOTE THAT SEAL MUST BE FULLY 

LEGIBLE] 

{SK013l92.RTF2} 
ACTIVE\85017526.vl-1/16/19 

W-1320 Sub 0
W-1300 Sub 55



Asset #

WWTP

1 250,000 gpd extended aeration wastewater treatment plant consisting of:

2 Dual statis screens for grit removal

3 Manually cleaned bar screen

4 75,400 gallon aerated flow equalization basin with:

> Two 225 gpm variable speed pumps

> One 7.5 hp aerator

5 Influent flow meter

6 To 31,500 gallon anoxic chamber each with

> Two 3 hp mixers

7 Two 189,000 gallon aeratio basins each with 

> Two 10 hp aerators

8 Two 31,500 gallon clarifiers eah with: 

> One variable speed sludge return pump

9 75,400 gallon Sludge Holding Tank with:

> Variable speed decanting pump

> One 7.5 hp aerator

10 10,730 gallon chlorine contact chamber with 

> Two variable speed chlorine injection pumps

11 13,800 gallon clearwell with 

> Four 675 gpm backwash pumps

12 Dual bank UV disinfection

13 Effluent Flow Meter

14 Effluent Turbidimeter

15 Permanent Standby generator with ATS

16 3.5 MG Five Day Upset Pond

> Two 440 gpm submersible pumps

> Auidio-visual alarms

17 21.3 MG Clay lined effluent storage pond with 

> Two 2,000 flooded suction pumps

18

> Two 1200 gpm flooded suction pumps

Description

31.2 MG Clay lined effluent storage pond with 

W-1300 Sub55 
W-1320 Sub 0



Excise Tax: $6,194.00 

Parcel JdentifierNo. ____ �o""u�t .,.of,._9""'7'""6""5...,-7._.6..,•6,:.,6""5"'"3 __________________ _ 
Mail after recording to: ____ ·.,aG=�tee,=.. ______________________ _ 

This instrument was prepared by: Kilpatrick Stockton LLP (JAB) without title examination 

Brief description for the Index: ... 
I ___ 2_1._2_4_

A_c_
re_s_(,._T_ra_c_ts_A_a

_
nd_B.:..)_R_e_cl_a_rn_a_ti_on_F_ac:i_li...:.ty __ __,

NORTH CAROLINA SPECIAL WARRANTY DEED 

THIS DEED made as ofthis ,,2..2 -,d day of December, 2009, by and between 
GRANTOR GRANTEE 

NNP-BRIAR CHAPEL, LLC, a Delaware limited 
liability company 
16 Windy Knoll Circle 
Chapel Hill, NC27516 

BRIAR CHAPEL UTILITIES, LLC, a Delaware 
limited liability company 
16 Windy Knoll Circle 
Chapel Hill, NC 27516 

Enter in appropriate block for each party: name, address, and, if appropriate, character of entity, e.g., corporation or partnership. 

The designation Granter and Grantee as used herein shall include said parties, their heirs, successors, and assigns, 
and shall include singular, plural, masculine, feminine or neuter as required by context. 

WITNESSETH, that the Grantor, for a valuable consideration paid by the Grantee, the receipt of which is hereby 
acknowledged, has and by lhese presents does grant, bargain, sell and convey unto the Grantee in fee simple, all that 
certain lot or parcel of land situated in Chatham County, North Carolina, and more particularly described as follows: 

SEE EXHIBIT A ATTACHED HERETO AND MADE A PART HEREOF 

USlOOO 11S8562S I 

W-1320 Sub 0 
W-1300 Sub 55



W-1320 Sub 0 
W-1300 Sub 55



The property hereinabove described was acquired by Grantor by instrument(s) recorded in Book 1198 at Page 510 
in Chatham County, North Carolina, Public Registry (the "Registry"). 

TO HA VE AND TO HOLD the aforesaid lot or parcel of land and all privileges and appurtenances thereto 
belonging to the Grantee in fee simple. 

And Grantor covenants with Grantee, that Grantor has done nothing to impair such title as Grantor received, and 
Granter will warrant and defend the title against the lawful claims of all persons claiming by, under or through 
Granter, except for the exceptions hereinafter stated. 

Title to the property hereinabove described is subject to the following exceptions: 

1. Taxes for the year 2010 and subsequent years which are not yet delinquent. 
2. All enforceable easements, conditions, restrictions and other matters of record. 

IN WITNESS WHEREOF, the Granter has caused this instrument to be signed in its company name by its duly 
authorized members/managers, the day and year first above written. 

STA TE OF NORTH CAROLINA 

COUNTY OF (}.h a::/:hQhv 

GRANTOR: 

J &.a.✓ If. LJ ~ , a Notary Public of the County and State aforesaid, certify that o/4-<l../,j.__; 
._jt:ri:V>d., whose identity has been proven by satisfactory evidence, said evidence being: 

Gr I have personal knowledge of the identity of the principal(s) 
0 I have seen satisfactory evidence of the principal's identity, by a current state or federal 

identification with the principal's photograph in the form of a ___________ _ 

0 A credible witness has sworn to the identity of the principal(s); 
who is the Manager ofNNP-Briar Chapel, LLC, a Delaware limited liability company, personally appeared 

before me this day and acknowledged that (s)he is Manager ofNNP-Briar Chapel, LLC and that as Manager being 
duly authorized to do so, voluntarily executed the foregoing instrument on behalf of said company for the purposes 
stated therein. 

WITNESS my hand and notarial seal, this ,qt.day of December, 2009. 

tJd~ R. ~ 
Notary Public 
Print Name: $.J./n<t. ':R. Da.5 

My Commission Expires: '4<gt.u>t: .SO, ol.OI { 

[AFFIX NOT ARY SEAL BELOW-NOTE THAT SEAL MUST BE fULLY LEGIBLE] 

US2000 I I S8662S I 

W-1320 Sub 0 
W-1300 Sub 55



EXHIBIT A 

WASTEWATER RECLAMATION FACILITY PROPERTY DESCRIPTION 

Being all that certain tract of land containing 21.24 total acres, located in Baldwin Township, Chatham 
County, North Carolina, and shown as Reclamation Facility Tract A (North) and Reclamation Facility 
Tract A {South), Exempt Plat, on Plat Book 2008, Pages 131-132, Chatham County Registry, to which 